PRELIMINARY WATER & SEWER ENGINEER’S REPORT _]L-

WINSTON FARM

SAUGERTIES ,NY

20202934.0001

PREPARED FOR:

Saugerties Farm LLC

John Mullen, Tony Montano, Randy Richers
P.O.Box 683

Saugerties, NY 12477

Revised 12/19/2024

242 West Main Street, Suife 100 | Rochester, NY 14614 | 585.325.1000 | www.passero.com Plxpgfggggggggggﬂgs



PRELIMINARY WATER & SEWER ENGINEER’S REPORT — WINSTON FARM

December 20, 2024
TABLE OF CONTENTS
1.0 INTRODUCTION 3
1.1 Scenario Evaluation in Accordance with DGEIS 3
2.0 EXISTING CONDITIONS 4
2.1 Land Coverage 4
2.2 Wetlands / Creeks 5
2.3 NYSDEC Environmental Resources 5
2.4 Floodplain 5
2.5 State Historic Preservation Office Review 5
3.0 EXISTING WATER SYSTEM 6
[...]
In accordance with the Building Code of New York State, buildings requiring fire protection and suppression systems
shall comply with the New York State Fire Code Chapter 9 “Fire Protection Systems.” Where provisions of the code
require that a building or portion thereof be equipped throughout with an automatic sprinkler system, sprinklers shall
comply with NFPA13 except as provided for in the Building Code. Automatic sprinkler systems, where required for
residential buildings, shall comply with NFPA 13R.

All proposed multi-family residential dwellings will be provided with fire sprinkler system conforming to the Building
Code, Fire Code and applicable NFPA standards.

Fire suppression systems should be designed by the building’s mechanical/plumbing consulting engineer or fire
protection expert. It is the responsibility of the fire protection or mechanical engineering consultant to verify the
adequacy of the water supply to provide the required flow and pressure for the proposed fire suppression system(s).
Design of such installations and determination of actual flow and pressure requirements is beyond the scope of this
report.

PASSERO ASSOCIATES
engineering architecture




PRELIMINARY WATER & SEWER ENGINEER’S REPORT — WINSTON FARM

December 20, 2024

5.6.1 Preliminary Fire Flow Requirements

Attempts should be made to design water distribution capable of providing significant fire flows adequate to meet
needed fire flows (NFF) recommended by the Insurance Services Office (ISO).

The Guide for Determination of Needed Fire Flow prepared by ISO provides a method to determine needed fire flows
for buildings based upon the type of construction, occupancy, exposure and location. Needed fire flows for one- and
two-family dwellings not exceeding two stories in height can be estimated using recommended values presented in
Chapter 7 of ISO Guide for Determination of Needed Fire Flow. The needed fire flows recommended by ISO for such
structures are based on the distance between the buildings and vary between 500 and 1,500 gpm. For other types of
habitational buildings, the needed fire flow must be calculated using the method presented in the ISO Guide and will
vary from 500 gpm to a maximum value of 3,500 gpm.

It should be noted that ISO does not determine needed fire flows for buildings provided with automatic fire
suppression systems compliant with applicable NFPA Standards. Installation of automatic fire suppression systems in
a building can also significantly reduce the demand for fire flow.

A detailed analysis of the requirements and the needed fire flow for this project is outside the scope of this report.

5.7 Disinfection & Testing

Once installation of the indoor water treatment piping is complete, it will be subject to a one-hour pressure test
conducted at the system pressure. Piping and equipment will be visually inspected for leaks. Once the underground
water pipe network is deemed substantially complete for performance testing, all water mains shall be pressure
tested and leakage tested in accordance with the applicable AWWA standards.

All new water mains shall be disinfected in accordance with AWWA Standard C651 “Standard for Disinfection of Water
Mains” (latest edition). Two bacteriological samples shall be completed in accordance with AWWA Standards and the
Ulster County Department of Health. Only upon successful bacteriological sampling results are achieved with a
certification of completed work be prepared and submitted.

5.8 Design Standards

The proposed water system improvements have been designed in accordance with application standards and
guidelines including the Recommended Standards for Water Works (Ten States Standards) NYSDOH and American
Water Works Association (AWWA) standards standard specifications and details.

5.9  Operation and Maintenance

Proper operation of the water system will require regular attention, testing and maintenance to satisfy NYS Subpart 5-
1 compliance and monitoring requirements. All operations are to be performed and supervised by the designated
water system operator.

PASSERO ASSOCIATES
engineering architecture



PRELIMINARY WATER & SEWER ENGINEER’S REPORT — WINSTON FARM

December 20, 2024

6.0 EXISTING SANITARY SEWER COLLECTION SYSTEM

The Town has four sewer districts - Kings Highway, Barclay Heights, Malden and Glasco. Kings Highway is the closest
district to the project parcel, however conveyance to each district and capacity within each are limited.

Throughout the years, assessments were completed on different programs at the project site that could use a
combination of Village domestic wastewater collection and onsite wastewater treatment for manufacturing. Due to
conveyance and capacity challenges within the existing municipal collection and treatment systems, an on-site
treatment modular wastewater treatment plant approach is being considered.

7.0 PROJECTED WASTEWATER GENERATION

7.1 Organic Loading

The wastewater generated onsite is expected to have a mixed strength based on the different programming
proposed. Residential type wastewater is average strength that is discharged from typical residential fixtures such as
toilets, sinks, bathtubs and washing machines generated by water using tasks like attending to personal hygiene,
preparation of food and cleaning.

The expected residential influent wastewater is typically characterized by the following concentration ranges:

Table 16: Typical Residential Wastewater Influent Concentrations
Parameter Concentration (mg/L)

Biochemical Oxygen Demand (BOD) 155 - 286
Total Suspended Solids (TSS) 155-330
Fats, Oils and Grease (FOG) 70-105
Total Phosphorous 6-12
Ammonia (NH4) 4-13
Total Kjeldahl Nitrogen (TKN) 35-60

High strength wastewater can be generated by nonresidential settings such as mass food preparation/service, linen
service, hazardous/toxic substances and industrial services. Nonresidential flows will have higher concentrations of
BOD, TSS and FOG. Depending on the activities taking place in each setting, high strength wastewater may contain
industrial solid, hazardous or toxic waste.

The wastewater treatment system will be designed to handle the strengths expected based on the final
programming. The applicable State Pollutant Discharge Elimination System (SPDES) permits will be applied for to
permit the appropriate treatment and associated discharges. Below are the potential discharge limits to discharge to
the Beaver Kill, a NYSDEC class C classified stream that flows through the site. The stream flows south to north through
the property towards the Kaaterskill in Greene County. The actual criteria will be determined by the NYSDEC State
Pollutant Discharge Elimination System (SPDES) permit requirements:

PASSERO ASSOCIATES
engineering architecture



PRELIMINARY WATER & SEWER ENGINEER’S REPORT — WINSTON FARM

December 20, 2024

Table 17: Potential Discharge Limits

Parameter Objective | Units
Biochemical Oxygen Demand- 5 day 5

(BODs) mg/L
Total Suspended Solids (TSS) 5 mg/L
Total Phosphorus 0.50 mg/L
Ammonia (NH3) 1 mg/L
pH 6-9

8.0 PROPOSED SANITARY SEWER COLLECTION SYSTEM DESIGN

8.1 Internal Collection System
8.1.1 Gravity

The proposed internal sanitary sewer collection system is to include PVC SDR 35 pipe and precast concrete manholes.
All pipes shall be sloped to provide a flushing and self-cleaning velocity of 2 ft/sec. Manning’s equation was used to
calculate pipe capacity of the sewers for this project and compared to the flow anticipated from the project to ensure
the system will have ample capacity.

Table 178: Sanitary Pipe Capacity
Proposed Use Manning’s Maximum Flow

Proposed Peak Flow

8" Sanitary Sewer Pipe Q = A(1.49/n) (A/P)2» S0 Sponsor’s Preferred Plan
Q =0.35(1.49/0.009) (0.35/2.09)*3 1,099 gpm (Projected)
x.010% 750 gpm (Probable)
Q=1.76ft*/sec =790 gpm Reasonable Worst Case
1,187 gpm (Projected)
908 gpm (Probable)
As-Of-Right

789 gpm (Projected)
169 gpm (Probable)

10" Sanitary Sewer Q = A(1.49/n) (A/P)?/3) 505
Pipe Q =0.55 (1.49/0.009) (0.55/2.62)
x.0109

Q =3.21ft}/sec = 1441 gpm

A=Flow Area (sf) n=Manning’s Roughness Coefficient (unitless) P=wetted perimeter (ft) (for maximum flow this equals
the pipe circumference = 2niR) S=slope of channel (ft/ft)

PASSERO ASSOCIATES
engineering architecture



PRELIMINARY WATER & SEWER ENGINEER’S REPORT — WINSTON FARM

December 20, 2024

Based on the table above, an 8” diameter pipe has sufficient capacity for the As-Of-Right projected and probable flow
and the Sponsor’s Preferred Plan probable flow scenarios. The Sponsor’s Preferred Probable flow and both the
projected and probable Reasonable Worst-Case scenarios would require a 10” diameter pipe to convey the flow.

All pipes including service connections and the collection pipe shall be installed per pipe manufacturer’s
requirements and ASTMS standards and shall have watertight joints.

8.1.2 Pressurized System

8.1.2.1 Pump Stations

Due to the differences in elevation, several pump stations will be used to convey sewage from different points of the
project to the onsite wastewater treatment plant. The pump stations will be designed to have adequate capacity for
the peak hourly flow and will take into consideration the system’s peak flow time periods to discharge flow.

Trash racks may be considered prior to the pump station to prevent floatables from clogging or damaging the pumps.
Stations may either be duplex or triplex systems that will be capable of handling the probable peak hourly flow with
one pump out of service. Each pump shall have a shutoff and check valve on the discharge side of the pump. All
electrical equipment serving the pump station will be designed in accordance with the National Electric Code (NEC).

Pump stations will be equipped with telemetry and audio/visual alarms in case of emergency. Pump stations will be
capable of pumping during emergency power outages via a dedicated on-site generator. The pump station, generator
and all appurtenances will be enclosed and shielded from view.

8.1.2.2 Force Mains

The force main conveying wastewater to the treatment plant will be designed to minimize friction loss and maintain a
cleansing velocity of 2 ft/sec. Air relief valves will be provided at high points to prevent air trapping within the force
main. To support future maintenance, cleanouts will be provided approximately every 500-1,000 feet or in accordance
with local flushing companies’ capabilities. Cleanouts shall be located at all major changes in direction and shall
include an isolating valve with a capped T or Y fitting on either side of the valve to allow for bidirectional
maintenance.

8.2 Treatment

The on-site wastewater treatment plant will be modular, allowing for expansion and adaptation as the project
develops, which also provides the opportunity to expand if and as additional users are contracted. The system will be
sized to handle peak flows (four times the average daily flow).

For the average and peak flows, it is estimated that three proprietary membrane bioreactor (MBR) treatment trains will
be used. The on-site treatment plant is composed of a headworks building, individual MBR treatment trains capable of
treating 122,000 gpd each, sludge dewatering-storage system and a laboratory building. The headworks consists of
flow equalization, primary treatment and then fine screening of the influent followed by activated sludge aeration.
The sludge that is fine screened is then dewatered and stored and can optionally be treated onsite. The MBR
treatment train contains filtration and treatment followed by an ultraviolet (UV) disinfection process.

PASSERO ASSOCIATES
engineering architecture



PRELIMINARY WATER & SEWER ENGINEER’S REPORT — WINSTON FARM

December 20, 2024

8.3  Discharge Effluent Objectives

The package wastewater treatment plant will be designed to treat the wastewater to the following effluent
concentrations prior to discharge.

Table 19: Effluent Discharge Objectives

Parameter Objective | Units
Biochemical Oxygen Demand- 5 day <5

(BODs) mg/L
Total Suspended Solids (TSS) <5 mg/L
Total Phosphorus <0.1 mg/L
Ammonia (NH3) <1 mg/L

Once a SPDES permit is issued, the processes will be adjusted as necessary to meet the issued effluent limits.

8.4  Testing

Once installation of the underground sanitary sewer collection system is considered substantially complete for
performance testing, hydrostatic and air tests shall be performed on all pipes. All manholes shall be pressure tested in
accordance with the applicable standards.

8.5  Operation and Maintenance

The operation, monitoring and maintenance of the on-site wastewater treatment plant will be performed by and
under the direct supervision of a New York State licensed wastewater operator contracted by the owner of the
facilities. The minimum wastewater operator certification grades required to operate this WWTP facility will be
determined by the NYSDEC based on its design flow, type of treatment and operational complexity.

The ownership, operation, and maintenance of the wastewater collection system and treatment plant will be
managed by a transportation corporation, which will be formed in accordance with applicable regulations. This
transportation corporation will ensure long-term accountability and compliance with operational and environmental
standards.

Responsibilities of the transportation corporation will include routine maintenance, system inspections, and necessary
upgrades to maintain reliable and efficient operation. Additionally, the corporation will oversee all required reporting
to the New York State Department of Environmental Conservation (NYSDEC), ensuring compliance with applicable
permits and regulations throughout the system'’s lifecycle.

8.6  Design Standards

The proposed internal sanitary sewer collection system has been designed per application standards and guidelines
including the Recommended Standards for Wastewater (Ten States Standards) and NYSDEC Intermediate Standards
for Wastewater Systems standard specifications and details.

PASSERO ASSOCIATES
engineering architecture



PRELIMINARY WATER & SEWER ENGINEER’S REPORT — WINSTON FARM

May 13, 2024

APPENDICES

PAPASSERO ASSOCIATES
engineering architecture



PRELIMINARY WATER & SEWER ENGINEER’S REPORT — WINSTON FARM

May 13, 2024

APPENDIX A: PROJECT LOCATION MAP

PASSERO ASSOCIATES
engineering architecture



‘% &
g R Katsbaan
QuarnyVillek

&

Sallgenties;

f

eery

W(&

%%
U,

Project Site

35

centenville \

0&000002,0008,0004:000
O T T e US et ps

Winston Farms Location Map

Legend _ Service Credits:
Maps created by: Passero Associates GIS Esri, HERE, Garmin, SafeGraph, GeoTechnologies,
. . . Inc, METI/NASA, USGS, EPA, NPS, US Census
a PrO]eCt S|te CRS: NAD83 .State Plane New YOI".( West Bureau, USDA, New York State, Earthstar v
Municipality: Town of Saugerties Geographics

Source: Ulster County GIS

Date: 11/21/2023




PRELIMINARY WATER & SEWER ENGINEER’S REPORT — WINSTON FARM

May 13, 2024

APPENDIX B: WETLAND MAPPING

PASSERO ASSOCIATES
engineering architecture



212

0 4128628

—

1080 2478
i i US [Festt

] 100ft Buffer

Legend

1 NYSDEC Wetland

NYSDEC Wetland Map

Maps created by: Passero Associates GIS
CRS: NADS3 State Plane New York East
Municipality: Town of Saugerties
Source: NYSDEC

[Service Credits:

New York State, Maxar, Esri Community Maps
Contributors, Esri, TomTom, Garmin,
SafeGraph, GeoTechnologies, Inc, METI/NASA,
USGS, EPA, NPS, US Census Bureau, USDA,
USFWS

Date: 2/28/2024




»
PSSIE
PUBH
A ,
PSS1E PSSIE
v
PSSlE .
PUBHh
pUBH PSSIE N PEM1A
fe ™ Y PUBH PEMIA
PUBHh =
PEM1/SS1E -
PLBHix PEMIA

PEO1A
PFOTA
133!%
PEMIE ‘
v PFOIE
PEO1C
PRO1C
0 41286825 1680 2471  $300
C I 1T T 1 I I ]
Legend -
et USFWS National Wetlands
etlands
[ Freshwater Emergent Wetland Inventory [Bervice Credits:
Freshwater Forested/Shrub Maps created by: Passero Associates GIS New York State, Haxer
Wetland CRS: NADS83 State Plane New York East
[ Freshwater Pond Municipality: Town of Saugerties
B Riveri Source: U.S. Fish and Wildlife Service